GLOBAL

LP 8971-i-NP-AUT

Parts manual

(Parts that differ from LP 8971-
I-AUT)

www.globalsew.com

info@globalsew.com




AUT

N

=

LP 4973

GLOBAL

HOOK MECHANISM

9)




HOOK MECHANISM

No. Part Number Name Qty. Remark
i |7.02.21.385 Bobbin 1
2 |7.02.02.640 Hook assy. 1
3 17.02.18.031 Split retaining ring 1 |GB/T896 4
4 17.02.16.219 Oil wick 1 [82x12mmx2
ot 17.02.13.470 Hook thread distributing claw seat 1
6 [7.02.10.562 Fixed pin 1
7 17.02.05.541 Hook thread distributing link 1
8 [7.02.02.643 Hook thread distributing claw 1
9| 7.02.15.1103 Screw 1 |M2x5
10 [7.02.16.219 Oil wick 1 [22x100mm
11 |7.02.16.540 QOil felt 1
12 [7.02.16.539 O type rubber sealing ring 1
13 17.02.16.538 Oil pipe connection 1
14 17.02.03.520 Hook shaft 1
15 17.02.04.100 Ball 13 |s@2.5
16 [7.02.18.410 Washer 1
17 [7.02.08.573 Bushing 1
18 7.02.04.018 Needle bearing 2 |K8x11x13
19 |7.02.18.233 Elastic retaining ring 1 |GB/T894.1 16
20 17.02.18.422 Washer 1
21 |7.02.08 571 Bushing 1




HOOK SUPPORT SEAT MECHANISM




HOOK SUPPORT SEAT MECHANISM

No. Part Number Name Qty. Remark
1 7.02.02.644 Needle plate 1
2 |7.02.02.646 small needle plate 1
3 17.02.15.1102 small needle plate screw 1
4 17.02.07.330 Feed wheel 1
5 (7.02.07.331 Feed wheel fixed block 1
6 |7.02.15.644 Screw 2  [M3x6
7 Needle plate screw 2
8 17.02.18.420 Washer 3
9 [7.02.15.1106 Screw 3 |M3x4
10 [7.02.07.332 Feed gear shaft 1
11 17.02.12.330 Adjusting block 1
12 |7.02.18.421 Washer 1
13 |7.02.15.644 Screw 3  |M3x6
14 17.02.11.620 Oil felt plate 1
15 ]7.02.16.531 Oil felt 1
16 |7.02.02.645 Post cap assy. 1
17 17.02.10.560 Post cap hinge pin 1
18 17.02.10.561 Post cap stopper pin 2
19 17.02.16.530 Oil plug 1
20 ]7.02.16.559 Rubber plug 1
21 17.02.15.965 Screw 2 |GB/T 70.1 M6x16
22 [7.02.18.003 Washer 2
23 |[7.02.13.461 Hook support bracket 1
24 [7.02.04.110 Ball bearing 1 16001-2Z
25 17.02.18.250 Elasticretaining-ring 1 228
26 |7.02.08.570 Feed gear bushing 1
27 17.02.08.572 Bushing 1
28 (7.02.18.014 Washer 1 |28.3x@14x1.9
28 |7.02.18.007 Washer 1 |28.3x@14x0.15
29 ]7.02.07.011 Gear(small) 1
30 |7.02.15.054 Screw 2  [M6x0.75x5
31 (7.02.07.012 Gear(big) 1
32 |7.02.15.050 Screw 2  |M6x0.75%8
33 |7.02.16.537 Oil pipe for hook 1
34 17.02.16.047 QOil pipe 1 23/85%14mm
35 [7.02.16.534 Oil quantity regulating valve assy. 1
36 |7.02.15.058 Screw 2 |GB/T 70.1 M5x16




THREAD TRIMMING MECHANISM




THREAD TRIMMING MECHANISM

No. Part Number Name Qty. Remark
189417.02.20.092 Movable knife 1
2 1]7.02.15.1105 Screw 1
3 ]7.02.20.090 Fixed knife 1
4 [7.02.20.091 Thread clamp plate 1
o 17.02.15.1104 Screw 1
6 [7.02.05.542 Thread trimming cam 1
7 17.02.08.576 Thread trimming cam bushing 1
8 17.02.15.050 Screw 4 |M6x0.75%8
9 17.02.19.420 Thread trimming solenoid 1
10 17.02.15.797 Screw 2
11 [7.02.12.337 Thread trimming solenoid fixed plate 1
12 (7.02.15.803 Screw 2 |GB/T 70.1 M5x10
13 17.02.18.016 Washer 2 |GBIT 9715
14 [7.02.05.543 Thread trimming vibrating crank assy. 1
19 | .02.16 hv2 Screw 1 |GBI/T 70.1 M4x16
16 [7.02.18.048 Split retaining ring 1: ]2:6
17 :17.02.10.566 Thread trimming vibrating lever shaft| 1
18 [7.02.05.545 Thread trimming crank(right) 1
19 |7.02.15.577 Screw 1 |GB/T 70.1 M4x12
20 [7.02.05.546 Thread trimming link 1
21 17.02.10.369 Link pin(left) 1
22 |1.02.10.567 Link pin 1
23 [7.02.15.056 Set screw 2 [M5x5
24 17.02.05.540 Thread trimming crank 1
25 1702153800 Screw. +—1GBIT70-1M3x%6




FEEDING SUPPORT SEAT MECHANISM




FEEDING SUPPORT SEAT MECHANISM

No. Part Number Name Qty. Remark
0 7.02.13.460 Feed support bracket 1
2 |7.02.15.965 Screw 2 |GB/T 70.1 M6x16
3 [7.02.18.003 Washer 2
4 17.02.18.250 Elastic retaining ring 1 228
5 [7.02.04.110 Ball bearing 1 16001-2Z
6 [7.02.04.016 Ball bearing 2 |608-2Z
7 17.02.18.027 Elastic retaining ring 2 922
8 [7.02.10.570 Guide pin 1
9 [7.02.10.571 Slide pin 1
10 |7.02.12.351 Stopper block 2
11 ]7.02.15.047 Screw 4  |M4x4
12 ]7.02.12.350 Switch block 1
13 |7.02.15.049 Screw 1 M5x8
14 17.02.15.061 Screw 1 |M3x4
15 |7.02.07.335 Feed gear shaft assy. 1
16 Feed gear shaft 1
17 Ratchet wheel 2
18 Washer 3
19 Switch gear 2
20 Connecting bushing 1
21 Washer 1
22 Screw 1
23 Gear 1
24 Screw 2 |[M6(0.75)x5
25— 70218043 \Washer 1——{28:3x214x0.6
26 |7.02.07.336 Bevel gear(middle) 1
27 |7.02.15.054 Screw 2 [M6(0.75)x5
28 |7.02.07.333 Bevel gear(small) 1
29 [7.02.15.056 Set screw 2 |M5x5




BACKTACK FEEDING MECHANISM

© ~ Te)




BACKTACK FEEDING MECHANISM

No. Part Number Name Qty. Remark
1 [7.02.13.463 Free-wheeling feed bearing bracket 1
2 ]7.02.15.803 Screw 2 |GB/T70.1 M5x10
3 17.02.03.426 Bearing shaft 1
4 17.02.18.027 Elastic retaining ring 2 |@22
5 17.02.04.016 Ball bearing 2 1608-2Z
6 |7.02.08.017 Free-wheeling seat 2
7 17.02.04.001 Needle bearing 2
8 17.02.18.230 Washer 1 910.2x22%0.3
9 ]7.02.05.580 Feed tension rod (left) 1
10 |7.02.05.581 Feed tension rod (right) 1
11 17.02.16.010 Oil felt 2
12 17.02.15.958 Screw 2
13 |7.02.05.582 Backstitch lever 1
14 17.02.10.572 Lever pin 1
15 |7.02.15.047 Set screw 1 |M4x4
16 |7.02.17.515 Tension spring 1
17 [7.02.17.514 Spring draw bar 1
18 17.02.18.071 Washer 4 |GB/T97.1 4
19 |7.02.15.555 Screw 4 |GB/T 70.1 M4x8
20 |7.02.19.445 Backstitch solenoid 1
21 ]7.02.12.352 Solenoid fixed plate 1
22 |7.02.15.444 Screw 2 |GB/T70.1 M6%10

10




